Resaw Attachment

Safety, Operation, Maintenance, &
Parts Manual

RS2, Resaw Attachment rev. A1.00-A1.01

Safety is our #1 concern!

August 2009
Form #1624

Used with:
LT15-LT50

All sawmills require power feed

LT15 requires an additional RS2-LT15 stand to
operate.

WARNING! Read and understand this
manual before using this machine.




California
Proposition 65 Warning

WARNING: Breathing gas/diesel engine exhaust exposes you to chemicals known to
the State of California to cause cancer and birth defects or other reproductive harm.

Always start and operate the engine in a well-ventilated area.
Ifin an enclosed area, vent the exhaust to the outside.

Do not modify or tamper with the exhaust system.

Do not idle the engine except as necessary.

For more information go to www.P65warnings.ca.gov.

WARNING: Drilling, sawing, sanding or machining wood products can expose you to
wood dust, a substance known to the State of California to cause cancer. Avoid inhaling
wood dust or use a dust mask or other safeguards for personal protection.

For more information go to www.P65Warnings.ca.gov/wood.

Active Patents assigned to Wood-Mizer, LL.C

Wood-Mizer, LLC has received patents that protect our inventions which are a result of a dedication to
research, innovation, development, and design. Learn more at: woodmizer.com/patents

©2024 Wood-Mizer LLC
Printed in the United States of America, all rights reserved. No part of this manual may be reproduced in any form by any
photographic, electronic, mechanical or other means or used in any information storage and retrieval system without

written permission from

Wood-Mizer, LLC
8180 West 10th Street
Indianapolis, Indiana 46214


https://woodmizer.com/us/patents

Table of Contents

Section-Page

SECTION 1 SETUP & OPERATION
1.1 Pre-Installation ........coceoveeieeiiiiie e 1-1
1.2 Electrical Installation ..............covieiiiiiiieieie et e 1-3
For All Mills built Pre-1992...........coovecveieceiiiieiieeieieeenns 1-3
All Mills built between 1992-1996
Standard Mills built after 1997
LT28 Rev. A1.00 - A6.01 and
LT35 Mills rev A4.00 and later .............c...c.ccooeeevvieveeneennnnnnnn, 1-4
Super Mills built after 1997 .........ccccoevvvevevieiinieneeiiieenn 1-5
LT28 Mills built after rev. A6.02 and
LT35 Mills built between rev. A1.00 - A3.00 ........................ 1-7
LT15 Mills with Power Feed rev. A.00-B.00......................... 1-7
LT15 Mills with Power Feed rev. B and later....................... 1-9
1.3 Resaw Attachment Installation ..........c..ceceeievinienieie e 1-11
1.4 Resaw Attachment Installation (LT15).....ccccveciiveiinciinieeie e, 1-12
1.5 Shingle Belt Installation (Optional)..........ccccecvevienrienecereecieeeereeneens 1-13
1.6 Resaw Attachment Operation ..........ccceeeeeeeceieieeeniieeniieeeeeeeee e 1-14
Resawing Boards/Siding ................ccccevvnioicinenccnnnne. 1-14
Return to Normal Sawing..............cccccceovvninicorininioenen, 1-15
Resawing SHINGIes.............cccccocceviviniiininiiiiicc e 1-15
SECTION 2 RESAW ATTACHMENT MAINTENANCE
2.1 MAINEETIANCE ...t eeieie sttt ettt et ettt e bt sbe b 2-1
SECTION 3 REPLACEMENT PARTS
2.1 ReSaW ASSEMDLY ...occeviiiiieciiiieie e ettt e s e 2-1
2.2 Upper Hold-Down AsSemDbLy...........cceeiiiiiiiiniiiie e 2-3
23 Feed Drive AsSemDIY.....cc.coivviivieiiiieiiiieecie e 2-4
2.4 Frame Mount ASSEmDIY..........cccoecviiriiiniieieeieecieeeeeie e s e 2-6
2.5 Resaw Clamp ASSEMDIY .....cccviveiiriiiiesie ettt ee e ens 2-7
2.6 Shingle Belt Assembly (Optional) .........c.ccveeereeceiriiivienie e, 2-8
2.7 LT15 Stand MOUNE .....cooiueiiieiiieieeeeiie sttt sttt s 2-9
Table of Contents WM doc 5/8/24 iii



Setup & Operation

Pre-Installation

SECTION 1 SETUP & OPERATION

With the Wood-Mizer Resaw Attachment Option, you can resaw cants up to 9" (225 mm) thick and 18" (450 mm) wide. The
Resaw Attachment mounts to the sawmill bed. The carriage head of the sawmill remains stationary (in a fixed position)
while a powered conveyor belt on the attachment feeds cants through the saw blade. The following instructions will guide
you in installation, operation, and maintenance of the Resaw Attachment.

The Resaw Attachment includes the following:

m  Feed assembly
m  Two wiring harnesses

m  Two carriage locking clamps

SM0430

1.1 Pre-Installation

1. Remove the carriage locking clamps from the shafts located across the top of the feed
assembly.

The clamps will be used later during installation of the Resaw Attachment to the sawmill
bed.

WARNING! Before performing any service to the sawmill control box
panel, turn the key to the OFF position, disconnect the negative battery
lead, and remove all rings, watches, etc. Failure to do so may cause seri-
ous injury and machine damage

2. Raise the cutting head. .

3. Remove the battery/power feed cover.

4. Disconnect the negative lead of the battery.

1-1 WM doc 5/8/24 Setup & Operation



Setup & Operation

Pre-Installation

All Sawmills (except LT28 Rev. A6.02+ and LT35)

IDENTIFY THE HARNESSES REQUIRED FOR YOUR APPLICATION.

- 10” IE—
[ =)
O o)
10" plug harness |1 1oPF e 28 LT28 | a5 | '97+Std | '97+Super |'92-'96Std. & | Pre-92
w/ring terminals rev B _AB.01 AG.02+ LT30/40 LT30/40/50 Super LT30/40 LT30/40
Connect to: Feed Feed motor Feed Feed cable Feed motor Feed motor
motor motor
All Sawmills (except LT15, LT28 Rev. A6.02+ and LT35)
< 2417 =l
- =)
=xO)
24" plug hamess | 115 Reﬂff 00 | 528 | 1a5 | 97+Std | 97+ Super |'92-'96Std.& | Pre-92
w/ring terminals - A6.01 AG.02+ LT30/40 LT30/40/50 Super LT30/40 LT30/40
Connect to: Feed cable Feed cable| Feed motor Feed cable Feed control
SMO0356B
LT15, LT28 Rev. A6.02+ and LT35 Only
e — 10” 44
1
>y
10" plug harness | Honr e 22 gezf iTag | '97+Std. | '97+Super |'92-'96Std & | Pre-92
w/o terminals rev B - A6.01 AG.02+ LT30/40 LT30/40/50 Super LT30/40 LT30/40
Connect to: Feed Feed | Feed
’ control cable | cable
LT15 with LT15PF rev B and later only
-~ & —
B [
+
10" plug hamess [LTISPF | o 128 | LT28 | | '97+Std | '97+Super | '92-'96SWd.& | Pre-92
w/o terminals rov B - A6.01 AG.02+ LT30/40 LT30/40/50 Super LT30/40 LT30/40
Connect to: Feed
cable
Setup & Operation WM doc 5/8/24 1-2



Installation
Electrical Installation

1.2

Electrical Installation

For All Mills built Pre-1992

IMPORTANT! This section contains wiring instructions for mills manufactured

4,
5.

prior to 1992.

If you have any other model of mill, please check the Table of Content to

locate your section.

Remove the two screws holding the cover to the power feed motor and set the

cover aside.

Locate the two terminal posts "A" and "B" and remove the retaining nuts from

both terminals.

Remove all wires from the motor terminals and pull them out through the motor

cover grommet.

Install the short male harness to the power feed motor.

Route the harness cable through the motor cover grommet. See Fig. 1-9.

A lubricant may be necessary to fit the harness through the grommet.

Motor Cover

6. Connect the red harness wire to motor terminal "B".
7. Connect the black harness wire to motor terminal "A". Short Long Power Feed
. . . . . Harness Harness Harness

8. Replace the terminal nuts being sure the wires are secured in a position \ /

so that the ring terminals will not contact the motor cover. e <: : \ |
9. Replace the motor cover and screws so that the harness is positioned at

the top left of the motor. See Fig. 1-4. o Ll
10. Route the wires that were originally connected to the power feed motor

up through the bottom of the control box.

Power Feed Battery

11. Remove the control box cover and connect the motor wires to the long Motor

harness with the neoprene tube as described below.
12. Install the long harness through the control box grommet. SH0150

FIG. 1-4

13. Use the small tie wrap to bundle the two harness

wires together. See Fig. 1-5. ﬁ
14. Connect the blue power feed wire to the red harness ]

wire with a screw and a self-locking nut.
15. Connect the green power feed wire to the black har- Small tie wrap

ness wire with a screw and a self-locking nut.

Large tie wrap
3H0089
FIG. 1-5

1-3 WM doc 5/8/24 Installation



Electrical Installation
All Mills built between 1992-1996 Standard Mills built after 1997 LT28 Rev. A1.00 - A6.01 and LT35 Mills rev A4.00 and later

16. Slip the supplied rubber tube around both wire/harness connections.
See Fig. 1-6.

Self-Locking

17. Keep the tubing folded tight while using a large tie wrap to secure the
bundled connection to the yellow, red and brown wire harness in the

1

control box.
Screw
18. Tuck the excess length of wires into the left front corner of the control Power
box and replace the control box cover. Feed Wires

19. Connect the harness from the power feed motor and the harness from
the control box.

20. Use the remaining tie wraps to strap the harnesses together. 3H0049B

Harness Wires

Small Tie Wrap

FIG. 1-6

The power feed should operate normally with the drum switch and control
box as before. To operate the Resaw Attachment, disconnect the harnesses

and connect the harness from the Resaw Attachment to the control box harness. The drum switch and control box switch

will now operate the Resaw Attachment.

See Section 1.3 to install the Resaw Attachment to the sawmill.

All Mills built between 1992-1996
Standard Mills built after 1997
LT28 Rev. A1.00 - A6.01 and
LT35 Mills rev A4.00 and later

IMPORTANT! This section contains wiring instructions for
1992-1996 model mills,

1997 and later STANDARD LT30, LT40, LT30HD, or LT40HD model,
LT28 Rev. A1.00 - A6.01 (w/optional power feed), and

LT35 Rev. A4.00+.

If you have any other model of mill, please check the Table of Content to
locate your section.

1. Remove the pulley from the power feed motor shaft.
2. Unbolt and remove the power feed motor from the motor mount. See Fig. 1-7.

NOTE: If you have a 5 HP motor originally supplied before July 1996, remove the two screws
that hold the motor end cap to the motor and remove the cap. Newer motors do not have end
caps covering the terminal posts.

3. Note how the red and black Remove power
wires are connected to the feed motor
motor terminals.

4. Remove the retaining nut and
wires from each terminal.

5. If applicable, pull the wires out
of the motor end cap grommet.

6. Route the wires back through
the side of the battery box.

7. If applicable, place the short
harness cable through the
motor end cap grommet. See
Fig. 1-8.

NOTE: A lubricant may

Remove negative
lead from battery

| Remove
be necessary to fit the motor pulley
harness through the 3H0046
grommet. FiG. 1-7
Electrical Installation WM doc 5/8/24 1-4



Electrical Installation
Super Mills built after 1997

8. Connect the red harness wire to motor terminal where the old red wire was

attached.

9. Connect the black harness wire to the other motor terminal.

10. Secure the wires so the ring terminals will not contact the motor housing or the

motor end cap and replace the terminal nuts.

1

—

motor end cap and screws.

12. Rebolt the power feed motor and replace the pulley and belt guard.

. If applicable, position the harness at the top left of the motor and replace the

13. Route the long harness through the battery box as shown in FIG.

1-9.

14. Connect the wires that were originally connected to the power
feed motor to the long harness with the supplied rubber tubing.

See Fig. 1-10.

Self-Locking

Power
Feed Wires

3H0049B

a. Bundle the two harness wires together with the small tie wrap.

Harness Wires

Small Tie Wrap
FIG. 1-10

Motor Cover

Short Long

Harness / Harness

Power Feed
Harness

o ou)

Power Feed
Motor

Battery

3H0190

FIG. 1-9

b. Connect the blue power feed wire to the red harness wire with a screw and a self-locking nut.

c. Connect the green power feed wire to the black harness wire with a screw and a self-locking nut.

d. Slip one end of the rubber tube around each wire/harness connection.

e. Secure the tubing around the connections with the large tie wrap.

15. Connect the short harness from the power feed motor and the long harness from the battery box.

16. Replace the negative battery lead and check that the power feed operates normally with the control panel.

NOTE: To operate the Resaw Attachment, disconnect the harnesses and connect the harness
from the Resaw Attachment to the battery box harness. Use the CARRIAGE switch and FEED
RATE dial on the control panel to operate the Resaw Attachment.

17. Replace the battery/power feed cover.

See Section 1.3 to install the Resaw Attachment to the sawmill.

Super Mills built after 1997

locate your section.

NOTICE This section contains wiring instructions for 1997 and later SUPER
model LT30 Super, LT40 Super, LT30HD Super, or LT40HD Super mills.

If you have any other model of mill, please check the Table of Content to

1-5

WM doc 5/8/24

Electrical Installation



Electrical Installation
Super Mills built after 1997

1. Remove the existing wires from the two terminal posts on the power feed motor. (Set the top retaining nut, top washer,
and rubber boot from each connection aside.)

2. Unclamp the wires from the power feed belt guard and route them back through the side of the battery box.
3. Slide one of the existing rubber boots over each wire of the provided long harness.

a. Connect the black harness wire to the top motor terminal.

b. Connect the red harness wire to the bottom motor terminal.
c. Secure each connection in place with the existing washers and retaining nuts removed earlier.
d. Cover each connection with the rubber boots installed to the wires earlier.

4. Route the long harness

along the side of the Connect black harness wire to top terminal

power feed belt guard,
using the existing clamps
to secure in place. See
Fig. 1-11.

Connect red harness wire to bottom terminal

Power Feed

5. Connect the long har- Motor
ness to the provided
short harness.

Short Harness -
Original
Power Feed Harness

6. Route the short harness Long Harness /
through the battery box o~
as shown in FIG 1-11. O e
7. Connect the wires that — L

were originally con- Clamps l I
nected to the power feed

motor to the short har-

ness with the supplied Féogvlteéﬁae%d Battery
rubber tubing by bun-
dling the two harness
wires together with the
small tie wrap.

8. Connect the red power
feed wire to the red har-
ness wire with a screw 3H0190B
and a self-locking nut. FIG. 1-11

9. Connect the black power
feed wire to the black harness wire with a screw and a self-locking

Rubber

Self-Lockin :
nut. g Tubing
10. Slip one end of the rubber tube around each wire/harness connec-
tion.
11. Secure the tubing around the connections with the large tie wrap. ) Screw
See Fig. 1-12. Power

12. Connect the long harness from the power feed motor and the short Feed Wires

harness from the battery box. Harness Wires

13. Replace the negative battery lead and check that the power feed
operates normally with the control panel.
3H00498 Small Tie Wrap
NOTE: To operate the Resaw Attachment, disconnect the FIG. 1-12

harnesses and connect the harness from the Resaw
Attachment to the battery box harness. Use the CARRIAGE switch and FEED RATE dial on the
control panel to operate the Resaw Attachment.

14. Replace the battery/power feed cover.

See Section 1.3 to install the Resaw Attachment to the sawmill.

Electrical Installation WM doc 5/8/24 1-6



Electrical Installation
LT28 Mills built after rev. A6.02 and LT35 Mills built between rev. A1.00 - A3.00

LT28 Mills built after rev. A6.02 and
LT35 Mills built between rev. A1.00 - A3.00

Attachment.

74
The power feed switch will now operate the Resaw o Fe
1724

See Section 1.3 to install the Resaw Attachment to the
sawmill.

IMPORTANT! This section contains wiring instructions for model LT28 Rev.
A6.02 and later mills and LT35 mills.

If you have any other model of mill, please check the Table of Content to
locate your section.

Locate and disconnect the power feed cable from the power feed motor.

Install a provided

1/4" quick male 10” plug harness w/o terminals Quick male terminals (2)
terminal to each

wire of the pro- ] ‘

vided 10” plug har- | * ] /=

ness without SM0365 T FIG. 1-13

terminals.See Fig.
1-13.

Connect one end of the 10” plug harness to the
power feed cable from the battery box. See Fig.

1-14. Resaw Attachment Harness

A — 1 SM0367

Connect the other end of the 10” plug harness to
the harness from the Resaw Attachment.

7
Battery Box

10" Plug Harness w/Quick

LT15 Mills with Power Feed rev. A.00-B.00 Male Terminals Installed FIG. 1-14

IMPORTANT! This sec-
tion contains wiring instructions for Rev. E4.00 and later model LT15 mills
(equipped with power feed option LT15PF prior to revision B.00 only).

If you have any other model of mill, please check the Table of Content to
locate your section.

Remove the power feed control front panel and locate the power feed motor wires connected to the driver module.
Disconnect the wires and pull the wires from the control box.

Remove the pre-cut insulation from the end of the harness wires from the provided LT15 plug harness (107, no ring ter-
minals).

Route the harness wires through the back of the control box and connect the wires to the driver module (black wire to
M1 terminal and red wire to M2 terminal).

1-7

WM doc 5/8/24 Electrical Installation



Electrical Installation
LT15 Mills with Power Feed rev. A.00-B.00

10.

1.

12.
13.

14.

Install a provided 1/4” ring ter-
minal to each of the feed
motor wires.See Fig. 1-15.

Locate the feed motor plug
harness (10", with ring termi-
nals) and connect the harness
wires to the power feed motor
wires.

Connect the harness wires by
bundling the two harness
wires together with the small
tie wrap.

Connect the red power feed
wire to the red harness wire
with a screw and a self-locking
nut.

Connect the black power feed
wire to the black harness wire
with a screw and a self-locking
nut.

Slip one end of the rubber tube

around each wire/harness
connection. See Fig. 1-16.

Secure the tubing around the

connections with a 6” tie wrap.

Connect Harness
Wires to Feed Drive
Module (See Detail)

%

Install Plug Harness,
Routing wires into
Control

Disconnect Motor Wires from Feed

Drive Module, Remove from Control &

Install 1/4" Ring Terminals.

Connect the power feed motor harness and control box harness.

Secure excess harness wiring to the power feed motor with the pro-

vided 15” tie wraps.

Replace the negative battery lead and check that the power feed

operates normally.

NOTE: To operate the Resaw Attachment, disconnect the harnesses and
connect the harness from the Resaw Attachment to the control box har-
ness. Use the CARRIAGE switch and FEED RATE dial on the control

DETAIL
UL e
Z M2#/2]
o o
Black
2 M1+
150169
FIG. 1-15
: Rubber
Self-Locking Tubing
N -
p‘ 4 Screw
Power
Feed Wires

3H0049B

Harness Wires

Small Tie Wrap

panel to operate the Resaw Attachment. FIG. 1-16
15. Replace the power feed control box front panel.

See Section 1.4 to install the Resaw Attachment to the sawmill.

Electrical Installation WM doc 5/8/24 1-8



i

Electrical Installation
LT15 Mills with Power Feed rev. B and later

LT15 Mills with Power Feed rev. B and later

DRUM SWITCH CONNECTION

1.

IMPORTANT! This section contains wiring instructions for Rev. E4.00 and later
model LT15 mills (equipped with power feed option LT15PF revision B and
later only).

If you have any other model of mill, please check the Table of Content to
locate your section.

Remove the clamping nut from the strain relief on the bottom of the power feed control box; slide it down the harness.

2. Remove the control box front cover.

On the drum switch, the red power feed motor wire is on terminal #3 and the black motor wire is on terminal #4.

3.
4
5.
6

7.

Disconnect the power feed motor wires, cut off the fork terminals, and pull the wires out of the control box.

Install the provided ring terminals on the power feed motor wires.

Route the provided LT15 wire harness through clamping nut and the strain relief opening into the control box.

Remove the precut insulation from the ends of the LT15 wire harness and install the provided fork terminals on the

wires.

Connect the harness wires to the power feed drum switch.

The red wire connects to terminal #3 and the black wire connects to terminal #4. Bend the fork terminals as necessary.

8. Tighten the clamping nut on the strain relief.

9.

Replace the power feed
control box front panel.

FEED MOTOR WIRES
Refer to Figure 1-18.

10.

1.

12,

13.

Bundle the two harness
wires together with the
small tie wrap.

Connect the red power
feed wire to the red har-
ness wire with a screw
and a self-locking nut.

Connect the black
power feed wire to the
black harness wire with
a screw and a self-lock-
ing nut.

Slip one end of the rub-
ber tube around each
wire/harness connec-
tion and secure the tub-
ing around the
connections with a tie
wrap.

Motor wires

N

& ©

Install ring
terminals

LT15 harness

Strain relief

/

. \Install fork terminals after routing throligh the strain relief.

«E@

Im
'E\.‘

FIG. 1-17

1-9

WM doc 5/8/24

Electrical Installation



Electrical Installation
LT15 Mills with Power Feed rev. B and later

Rubber Tubing

14. Connect the power feed harness and control box
harness.

15. Secure excess harness wiring to the power feed .
motor with the provided 15” tie wraps. Self-locking Nut

16. Replace the negative battery lead and check that
the power feed operates normally.

NOTE: To operate the Resaw Attachment, disconnect Screw

the harnesses and connect the harness from the Resaw
Attachment to the control box harness. Use the CAR- Power Feed
RIAGE switch and FEED RATE dial on the control panel )

to operate the Resaw Attachment. Motor Wires
Control Box Har-
See Section 1.4 to install the Resaw Attachment to the ess Wires

sawmill.

mall Tie Wrap
FIG. 1-18

150169-03

Electrical Installation WM doc 5/8/24 1-10



Setup & Operation

Resaw Attachment Installation

1.3 Resaw Attachment Installation

NOTE: These instructions describe the installation procedure for all sawmill models except the LT15. For installation
instructions for LT15 models, See Section 1.4.

1. Move the saw head to the front of the bed. See Fig. 1-19.
2. Place the resaw on the sawmill bed with the mounting brackets positioned on the middle two bed rails.

3. Push the resaw frame against the
bed rail stop block bolt, leaving
the mounting bracket bolts loose
until the resaw is aligned to the
blade as described later.

4. Raise the saw head and adjust
the blade guide arm out to clear
the resaw.

‘: ‘ Stop Block -
RS2 Resaw | Bolt :
Assembly i g

- \—/; A
Z -

= |D ‘ g
it
5. Move the saw carriage to position LS
the blade in the opening of the
resaw frame.

SMO0357-1

6. Secure the saw |
carriage in posi- (
tion with the pro-
vided locking e [ 5 ‘ 57
clamps. See Fig. ' [ D TURNET" i ‘ 1774

1-20. — ) S 4

7. Lower the saw —al MR : 2
head until the A == pllad=—"_JT [P >
blade is an easy to SRR |-y m
measure distance § Bl .| L
from the resaw B SRR | -
belt. T o LB ‘}

=i ! - SM0357-2

/

Locking
Clamp

Position blade in
RS2 opening

Locking
Clamp

= ‘\—/FIG. 1-20

1-11 WM doc 5/8/24 Setup & Operation



Setup & Operation
Resaw Attachment Installation (LT15)

8. Measure the distance from the bottom of the
blade to the belt at each side of the resaw
frame. See Fig. 1-21.

The two measurements should be the same within
1/32”. To adjust, lift the resaw stand up until the

{ Measure from blade

| side of resaw frame

to resaw belt at each I

resaw belt is parallel to the blade.
9. Tighten all of the mounting bracket bolts.

10. Disconnect the control harness from the power
feed harness and connect to the resaw motor
harness.

NOTICE When installing the resaw to the LT35
sawmill, it is necessary to move the hold down roller to
the last set of mounting holes so it clears the debarker
when cutting. See Fig. 1-22.

SM0357-3

Liiftione side of
[ resaw until belt is

parallel to blade FIG. 1-21

3H1044-5

E~———_"N ‘ . N | C s e ® o
'::;’:'5;;,:: ‘ & : ) } ) FIG- 1'22

1.4 Resaw Attachment Installation (LT15)

NOTE: These instructions describe the installation procedure for LT15 model sawmills equipped
with power feed option. For installation instructions for other sawmill models, See Section 1.3.

The RS2-LT15 stand is required to mount the
RS2 resaw to LT15 sawmills. The stand
secures mounting to the LT15 bed and lifts the
resaw to a convenient height.

1. Move the saw head to the front of the bed.

2. Position the stand assembly on the LT15
bed so the mounting brackets are posi-
tioned on the first bed rail of the second bed

section. See Fig. 1-23.

Push the stand frame against the bed rail
stop block, leaving the mounting bracket
bolts loose until the resaw is aligned to the
blade as described later.

Place the resaw on the stand mounting
posts and align the mounting holes.

Secure at each post with two 3/8-16 x 1”
hex head bolts, flat washers and nylon lock
nuts.

Raise the saw head and adjust the blade
guide arm out to clear the resaw.

Move the saw carriage to position the blade
in the opening of the resaw frame.

1501721

3/8" Flat Washer
3/8-16 Lock Nut _

RS2 Resaw
Assembly

71_Stop
Block

WA — AL et

Setup & Operation

WM doc 5/8/24



Setup & Operation
Shingle Belt Installation (Optional)

8. Secure the saw carriage in position by engaging the rear lock pin in the
bed frame hole. See Fig. 1-21.

9. Lower the saw head until the blade is an easy to measure distance from
the resaw belt.

10. Measure the distance from the bottom of the blade to the belt at each side
of the resaw frame. See Fig. 1-25.

The two measurements should be the same within 1/32”. To adjust, lift the
resaw stand up until the resaw belt is parallel to the blade.

11. Tighten all of the mounting bracket bolts.
" Measure from blade :

to resaw belt at each | .
side of resaw frame ‘7

—— = | s i e =t
1"‘?“_‘_—_‘ s

I |
[ AT} =
‘ —iiy

dl . 'Hhii

,,f" Litone side of | =

Ll resaw until beltis _Ll_ fic. 1.25

parallel to blade

.|| | Position blade
_ in RS2 opening

),

7
Engage rear lock
pin to hole in frame

FIG. 1-24

12. Disconnect the control harness from the power feed harness and connect to the resaw motor harness.

1.5 Shingle Belt Installation (Optional)

1. Use the sawmill carriage feed

switch and feed rate dial to |
start the resaw conveyor belt. i @@

2. Stop the belt when the belt O~
seam is on top and easily 3/8-16 x 1 i
accessible. gex Head

olt, Flat

3. Remove the key from the X\éﬁhﬁ[ﬁs&‘
sawmill control key switch. | Op
4. Loosen the belttensioners on Shingle Belt

each side of the resaw frame
and push the belt roller in to
provide slack in the con-
veyor belt.

Belt Tensioners |

5. Remove the seam wire to
separate the belt at the seam
and remove the conveyor
belt from the resaw.

6. Place the shingle belt on the
resaw frame and secure the
seam with the seam wire.

3H1050-1

r-
[/

7. Adjust the belt tensioners on
each side of the resaw frame to tension the shingle belt.

8. Install the shingle stop plate to the hold-down uprights with four provided 3/8-16 x 1” hex head bolts, eight flat washers

and four nylon lock nuts.

9. Leave mounting hardware loose until plate is adjusted as described later.

1-13 WM doc 5/8/24

Setup & Operation



Setup & Operation
Resaw Attachment Operation

1.6 Resaw Attachment Operation

DANGER! Always be sure the blade is disengaged and all persons are out of the path of the
blade before starting the motor. Failure to do so will result in serious injury.

DANGER! Always keep hands away from moving bandsaw blade. Failure to do so will result in
serious injury.

DANGER! Always be aware of and take proper protective measures against rotating shafts, pul-
leys, fans, etc. Always stay a safe distance from rotating members and make sure that loose
clothing or long hair does not engage rotating members resulting in possible injury.

WARNING! Secure all loose clothing and jewelry before operating this machine. Failure to do so
may result in serious injury or death.

WARNING! Always wear eye, ear, respiration, and foot protection when operating or servicing
this machine

Resawing Boards/Siding

1. Set the Resaw for tapered sawing (as for siding).

==

and replace locking— _~—
bolts & nuts _—"

Tilt resaw frame

a. Remove the tilt adjustment locking bolts and
lock nuts located on the side of the Resaw
frame.

desired taper are aligned.

Each hole is equal to 2° of taper.

b. Lift the side of the Resaw until the holes for the i
/

I
c. Replace the locking bolts and secure with the M A el/'2° ——
lock nuts. o ¢ 1S~
g e 2l

2. Raise or lower the saw head until the blade is setfor | ; = A= ||<';i|\=

the thickness you want to saw. L= — g .l' Z

———
3. Measure from the bottom of the blade to the feed belt. o /
S ( < !

4. If necessary, loosen the set screw on the hold-down 5 =¥ ~="_ [ 0

roller pivot and adjust the roller so it is positioned 357-4 e =N . .

roughly centered on the material to be sawn. g"tltadéUIStrEe”tJOCkmg FIG. 1.27

olts & lock nuts - 1-
5. Adjust the Feed Rate dial all the way down. . \
.\/ ~ -A+

6. Start the engine and engage the blade. LT15, LT28 ., @
7. Push up on the Carriage Forward switch and adjust the Feed Rate Forward

dial until the belt moves at the desired speed. Feed Rate
8. Feed the first board into the Resaw until the blade barely marks the

board.
9. Turn the Feed Rate dial all the way down to stop the feed, return the |

Carriage switch to neutral, disengage the blade and remove the _ 3 O

board. el > gt @
10. Check the thickness of the cut and make any needed adjustments. % :owe, Switch &

Carriage@ Indicator Light
Reverse L 2

FIG. 1-28

Setup & Operation WM doc 5/8/24 1-14



Setup & Operation

Return to Normal Sawing

NOTE: Feed rate is affected by the species and LT30, LT40, LT50

the width of the board being cut, the sharpness _A'F
and set of the blade, and the available horse-
. . . Carriage
power of your engine. If the engine continually Forward @
"bogs" down, or if the quality of the cuts you are S
making gets continually worse, adjust the feed .‘ |
rate or change the blade. S>— 1 BorwanFaeiHate
NOTE: Inspect each board or cant to see if itis SZ&Z'?S’:
cupped or bowed before feeding into the Resaw.
Cupped boards should be fed with the cupped L
edges down. il

Boards that are bowed through their length ™~ ™
should be fed so the ends bow upward. \>

11. Readjust the Feed Rate dial so the belt moves at the ) LT35
desired speed. il
12. Continue feeding boards, one at a time, until resawing is _‘
complete. ) el - "
13. Disengage the blade when you are finished resawing,. Carriage ’ .
14. Return the Carriage switch to neutral and turn the Feed .
Rate dial all the way down.
15. Stop the engine. B Eaadiat
16. Raise the blade out of the Resaw. 11351
. FIG. 1-30
Return to Normal Sawing
1. Disconnect the Resaw motor harness from battery harness.
2. Connect the sawmill feed motor harness to the battery harness.
3. Unclamp the cutting head and move it to the front of the mill.
4. Loosen the mounting bolts at the front and rear bed rails.
5. Remove the Resaw from the bed of the mill.
Resawing Shingles
1. Install the shingle belt and stop plate as described on page 71-19.
2. Use the sawmill Carriage feed switch and Adjust stop plate 1/4" above
Feed Rate dial to start the resaw shingle belt. bottom shingle board
3. Stop the belt to position a set of cleats in front —_—
of the shingle stop plate. o)
4. Remove the key from the sawmill control key ©
switch.
off%
5. Place a stack of shingle blocks (two shingles Blade Cut Line
thick, at least 18” and no more than 20” long) T — «
on the belt with the front of the blocks sitting ©
on the tapered cleat. o o—%,
6. The rear end of the blocks should sit flat on 3H1050-2
the belt.
7. Adjust the shingle stop plate to approximately = FIG. 1-31
1/4” above the bottom shingle block.
8. Tighten the shingle stop plate mounting bolts.

WM doc 5/8/24 Setup & Operation



Setup & Operation
Resawing Shingles

9.

10.
1.
12.
13.

Use the up/down switch to position the blade to cut the shingle blocks in half.

DANGER! Always be sure the blade is disengaged and all persons are out of the path of the
blade before starting the motor. Failure to do so will result in serious injury.

DANGER! Always keep hands away from moving bandsaw blade.

DANGER! Always be aware of and take proper protective measures against rotating shafts, pul-
leys, fans, etc. Always stay a safe distance from rotating members and make sure that loose
clothing or long hair does not engage rotating members resulting in possible injury.

WARNING! Secure all loose clothing and jewelry before operating this machine. Failure to do so
may result in serious injury or death.

WARNING! Always wear eye, ear, respiration, and foot protection when operating or servicing
this machine.

Adjust the Feed Rate dial all the way down.
Start the engine and engage the blade.
Push up on the Carriage Forward switch and adjust the Feed Rate dial until the belt moves at the desired speed.

Feed the first board into the Resaw until the blade barely marks the board.

As the belt rotates, the bottom shingle block should pass under the stop plate and into the blade.

14.

15.
16.
17.
18.
19.

Turn the Feed Rate dial all the way down to stop the feed, return the Carriage switch to neutral, disengage the blade
and remove the board.

Check the thickness of the cut and make any needed adjustments.
Place the block on top of the shingle board stack.

Engage the blade and start the feed belt.

The resaw will feed each shingle block through the blade.

Add more shingle blocks to the stack as the stack gets shorter.

Setup & Operation WM doc 5/8/24 1-16



Maintenance
Maintenance

SECTION 2 RESAW ATTACHMENT MAINTENANCE

2.1 Maintenance

WARNING! Before performing service near moving parts such as blades, pulleys, motors, belts
and chains, first turn the key switch to the OFF (#0) position and remove the key. If the key is
turned on and moving parts activated, serious injury may result.

1. Grease the conveyor belt roller bearings and the
hold-down pivot with a NLGI No. 2 grade lithium
grease every 1000 hours of operation.

BELT SLIPPAGE

2. Loosen the tensioner locking nuts equally on both
sides of the frame.

Tighten the adjustment nuts to tighten the belt.
4. Retighten the locking nuts.

3H1044-4

FIG. 2-1

2-1 WM doc 5/8/24 Maintenance



Replacement Parts
Resaw Assembly

SECTION 2 REPLACEMENT PARTS

2.1 Resaw Assembly

11

Waad-ﬂ)lizer

RESAW

ATTACHMENT

REF PART # DESCRIPTION COMMENTS QTY.
RS2 RESAW ATTACHMENT, RS2 SAWMILL 1
059357 Resaw Assembly, RS2 Available in assemblies only. 1

1 007283 Channel Weldment, RS2 Resaw 1
2 007312 Pulley, 3" x 20” Idle Drum 1
3 014090 Bearing, VF4S-216 Flanged 2
4 F05007-127 Bolt, 3/8-16 x 1 1/4” Carriage Head 8
Grade 5
5 F05010-10 Nut, 3/8-16 Hex Nylon Lock 8
007417 Belt, 19” Grip-Top Resaw (See Section 2.6) for optional 1
Shingle Belt
Hold-Down Parts (See Section 2.2)
Feed Drive Parts (See Section 2.3)
9 Resaw Mount Parts (See Section 2.4)
10 028720 Decal, Moving Parts Danger 2
1 007447 Decal, RS2 Wood-Mizer Logo 1
12 Carriage Lock Clamp Parts (See Section 2.5)

B

Replacement Parts WM doc 5/8/24

2-1



Replacement Parts

Resaw Assembly
REF PART # DESCRIPTION COMMENTS QTY.
008909 Harness Set, RS2 Complete 1
008906 Harness Kit, Resaw Power Supply Retro 1
13 008903 Harness Assembly, Power Feed Available in assemblies only. 1
Motor Connector
14 008904 Harness Assembly, Power Feed Available in assemblies only. 1
Control to Resaw
15 008908 Harness Assembly, LT15 Power Feed 1
Control to RS2
16 F05092-2R Terminal, 1/4” 10-12Ga Ring
17 F05004-3 Screw, #10-24 x 3/8” Phillips Round 2
Head
18 F05010-14 Nut, #10-24 Self-Locking Hex 2
19 F05089-1 Tie Wrap, 1/4” x 6” 2
20 F05089-2 Tie Wrap, .100” x 4” 2
21 F05089-5 Tie Wrap, 5/16” x 15” 2
22 R02349 Tubing, 13/16” OD x 5/8” ID Norprene 5 ft.
23 F05708-15 Terminal, 1/4” 10-12Ga Quick Male FlI 2

2-2

WM doc 5/8/24

Replacement Parts



Replacement Parts
Upper Hold-Down Assembly

2.2 Upper Hold-Down Assembly

QF 5
o Ol
7 Q
1 —
[\
2 Qr‘:’
g S 4
@‘J/
QY
3H1044-1
REF PART # DESCRIPTION COMMENTS QTY.
1 007284 CHANNEL WELDMENT, HOLD-DOWN POST 2
2 F05008-150 BOLT, 1/2-13 X 1 1/2” CARRIAGE HEAD 4
3 F05011-2 WASHER, 1/2” SAE FLAT 4
4 F05010-8 NUT, 1/2-13 HEX NYLON LOCK 4
5 F05010-29 NUT, 3/8-16 HEX JAM 2
6 F05007-123 BOLT, 3/8-16 X 1 1/4” HEX HEAD GRADE 5 2
7 007149 SHAFT, 1” DIA. X 23 1/2” PIVOT 1
007146 ARM ASSEMBLY, RESAW HOLD-DOWN 1
8 007285 Arm Weldment, Resaw Hold-Down 1
9 P04107 Fitting, 3/16” x 3/16” Straight Grease 2
10 007288 Roller Weldment, Resaw Hold-Down 1
1" P109 Bushing, 1”ID x 1 1/4” OD x 1 1/4” Flanged 2
12 F05011-3 Washer, 3/8” SAE Flat 2
13 F05011-4 Washer, 3/8” Split Lock 2
14 F05007-123 Bolt, 3/8-16 x 1 1/4” Hex Head Grade 5 2
15 059402 Shaft, Resaw Hold-Down Roller 1
16 007148 COLLAR, HOLD-DOWN ROLLER LOCKING 1
17 F05006-6 SCREW, 5/16-18 X 5/16” CUP POINT SOCKET 1
SET

Replacement Parts WM doc 5/8/24 2-3



Replacement Parts
Feed Drive Assembly

2.3 Feed Drive Assembly

ADANGER!

MOVING PARTS CAN
GRAB, CRUSH, OR CUT!

3H1044-2

REF PART # DESCRIPTION COMMENTS QTY.
1 059358 PULLEY, 3” X 20” LAGGED DRUM 1
2 059356 PLATE, CONVEYOR END ADJUSTMENT 2
3 007139 PLATE, 1/4” X 6/8” X 4” SPACER SLIDE 2
4 007140 PLATE, DRIVE PULLEY SLIDE ADJUSTMENT 2
5 F05007-127 BOLT, 3/8-16 X 1 1/4” CARRIAGE HEAD GRADE 8

5

6 F05011-3 WASHER, 3/8” SAE FLAT 6
7 F05010-10 NUT, 3/8-16 HEX NYLON LOCK 12
8 F05007-34 BOLT, 3/8-16 X 5 1/2” HEX HEAD FULL THREAD 2
9 F05011-4 WASHER, 3/8” SPLIT LOCK 2
10 F05010-1 NUT, 3/8-16 HEX 4
1 007311 SPROCKET, 40B16 X 1” BORE 1
12 S03167 KEY, 1/4” SQUARE X 3/4” 1
13 007446 CHAIN, #40 X 16 1/2” 1
14 P04200 LINK, #40 MASTER 1
15 101795 SPROCKET, 40B12 X 3/4” BORE 1
16 008910 MOTOR ASSEMBLY, RS2 FEED 1

133256 Gearmotor, Klauber 1/5HP 87RPM 12VDC 1

F05092-10 Terminal, 1/4 14-16Ga Ring NI Loose 2

133398 Kit, 133256 Gearmotor Brush Replacement 1
17 007424 BRACKET WELDMENT, RS2 MOTOR MOUNT 1
18 F05011-17 WASHER, 5/16” SAE FLAT 4
19 F05011-13 WASHER, 5/16” SPLIT LOCK 4
20 F05006-5 BOLT, 5/16-18 X 3/4” HEX HEAD 4

2-4

WM doc 5/8/24

Replacement Parts



Replacement Parts

Feed Drive Assembly
REF PART # DESCRIPTION COMMENTS QTY.
21 007145 COVER, RS2 FEED MOTOR 1
22 F05011-11 WASHER, 1/4” SAE FLAT 4
23 F05011-14 WASHER, 1/4” SPLIT LOCK 4
24 F05005-1 BOLT, 1/4-20 X 3/4” HEX HEAD FULL THREAD 4
25 014090 BEARING, VF4S-216 FLANGED 2
26 F05007-85 BOLT, 3/8-16 X 1 1/2” CARRIAGE HEAD 4
27 028720 DECAL, MOVING PARTS DANGER 1
28 008902 HARNESS ASSEMBLY, RESAW POWER 1
29 F05005-17 SCREW, 1/4-20 X 3/8” PHILLIPS PAN HEAD 2
30 F05010-9 NUT, 1/4-20 SELF-LOCKING HEX 2
31 R02348 TUBING, 1/2” ID X 5/8” OD NORPRENE 5 ft.
32 F05089-5 WIRE TIE, 5/16” X 15” 2
33 F05089-6 WIRE TIE, .100” X 4” 1
34 F05089-3 WIRE TIE, 3/16” X 6” 1

B

Replacement Parts

WM doc 5/8/24

2-5



Replacement Parts
Frame Mount Assembly

2.4 Frame Mount Assembly

8
3H1044-3
REF PART # DESCRIPTION COMMENTS QTY.
1 059396 MOUNT WELDMENT, RS2 FRAME 2
2 007442 BRACKET WELDMENT, RS2 FRAME PIVOT 4
3 F05008-150 BOLT, 1/2-13 X 1 1/2” CARRIAGE HEAD 8
4 F05011-2 WASHER, 1/2” SAE FLAT 8
5 F05010-8 NUT, 1/2-13 HEX NYLON LOCK 12
6 F05008-37 BOLT, 1/2-13 X 1 1/4” HEX HEAD GRADE 5 4
7 F05010-29 NUT, 3/8-16 HEX JAM 8
8 F05007-1 BOLT, 3/8-16 X 3” HEX HEAD FULL THREAD 8

2-6

WM doc 5/8/24

Replacement Parts



Replacement Parts
Resaw Clamp Assembly

2.5 Resaw Clamp Assembly

>

3H0183

REF PART # DESCRIPTION COMMENTS QTY.
A08865 CLAMP ASSEMBLY, SAWMILL CARRIAGE 2
LOCKING

1 S08866 Plate, Carriage Locking Clamp Left Available in assemblies only. 1
2 S08867 Plate, Carriage Locking Clamp Right Available in assemblies only. 1
3 F05007-16 Bolt, 3/8-16 X 2" Hex Head Full Thread 1
4 F05010-1 Nut, 3/8-16 Hex 2
5 F05008-127 Bolt, 1/2-20x1-3/4 HHC FT Zinc 1
6 F05011-4 Washer, 3/8" Split Lock 1

B

Replacement Parts

WM doc 5/8/24

2-7



Replacement Parts

Shingle Belt Assembly (Optional)

2.6 Shingle Belt Assembly (Optional)

3H1047

REF PART # DESCRIPTION COMMENTS QTY.

RS2-SB BELT ASSEMBLY, RS2 SHINGLE Smooth side outward 1

1 007318 Belt, 18” Resaw Shingle 1

2 059366 Block, Shingle Catch 14

3 007616 Stud, 1/4-20 x 1/2” Base Plate 42

4 F05010-9 Nut, 1/4-20 Self-Locking Hex 42

5 007277 Plate, Shingle Stop 1

6 F05007-7 Bolt, 3/8-16 x 1” Hex Head 4

7 F05011-3 Washer, 3/8” SAE Flat 8

8 F05010-10 Nut, 3/8-16 Hex Nylon Lock 4

2-8

WM doc 5/8/24

Replacement Parts



Replacement Parts
LT15 Stand Mount

B

2.7 LT15 Stand Mount

150173

REF PART # DESCRIPTION COMMENTS QTY.

RS2-LT15S STAND ASSEMBLY, RS2 LT15 MOUNT 1
1 007150 Stand Weldment, RS2 LT15 Mount 1
2 F05007-157 Bolt, 3/8-16 x 2 1/2” Hex Head Full Thread 4
3 F05010-29 Nut, 3/8-16 Hex Jam 4
4 F05007-7 Bolt, 3/8-16 x 1” Hex Head 8
5 F05011-3 Washer, 3/8” SAE Flat 8
6 F05010-10 Nut, 3/8-16 Hex Nylon Lock 8

Replacement Parts

WM doc 5/8/24

2-9



	SECTION 1 Setup & Operation
	1.1 Pre-Installation
	1.2 Electrical Installation
	For All Mills built Pre-1992
	All Mills built between 1992-1996 Standard Mills built after 1997 LT28 Rev. A1.00 - A6.01 and LT35 Mills rev A4.00 and later
	Super Mills built after 1997
	LT28 Mills built after rev. A6.02 and LT35 Mills built between rev. A1.00 - A3.00
	LT15 Mills with Power Feed rev. A.00-B.00
	LT15 Mills with Power Feed rev. B and later

	1.3 Resaw Attachment Installation
	1.4 Resaw Attachment Installation (LT15)
	1.5 Shingle Belt Installation (Optional)
	1.6 Resaw Attachment Operation
	Resawing Boards/Siding
	Return to Normal Sawing
	Resawing Shingles


	SECTION 2 Resaw Attachment Maintenance
	2.1 Maintenance

	SECTION 2 Replacement Parts
	2.1 Resaw Assembly
	2.2 Upper Hold-Down Assembly
	2.3 Feed Drive Assembly
	2.4 Frame Mount Assembly
	2.5 Resaw Clamp Assembly
	2.6 Shingle Belt Assembly (Optional)
	2.7 LT15 Stand Mount




